RECEIVED
BEFORE THE ILLINOIS POLLUTION CONTROL BOARD  CLERK'S OFFICE

JUL 03 2006

DES PLAINES RIVER WATERSHED ALLJANCE, ) STATE OF ILLINOIS
LIVABLE COMMUNITIES ALLIANCE, ) Poliution Control Board
PRAIRIE RIVERS NETWORK, and SIEERA CLUB, )
)
Petitioners, )
)
V. ) PCB 04-88
) {(NPDES Permit Appeal)
ILLINOIS ENVIRONMENTAL PROTECTION )
AGENCY and VILLAGE OF NEW LENOX, )
)
Respondents. )
NOTICE OF FILING
Dorothy Gunn, Clerk Albert F. Ettinger
Illinois Pollution Contro! Board Senior Staff Attorney
james R. Thompson Center, Suite 11-500 Environmental Law & Policy Center
100 West Randolph Street 35 East Wacker Drive, Suite 1300
Chicago, IL 60601 Chicago, IL 60601
Bradley P. Halloran - Roy M. Harsch
linois Pollution Control Board Gardner Carton & Douglas LLP
James R. Thompson Center, Suite 11-500 191 N. Wacker Drive- Suite 3700
100 West Randolph Street Chicago, Illinois 60606-1698

Chicago, IL 60601

PLEASE TAKE NOTICE that I have today filed with the Office of the Clerk of
the Pollution Control Board an original and four (4) copies of the POST HEARING
BRIEF of the Illinois Environmental Protection Agency, a copy of which is herewith
served upon you.

ILLINOIS ENVIRONMENTAL PROTECTION AGENCY

b e T
R

By: %
Sanjay K. Sofat
Assistant Counsel

Dated: June 30, 2006

Illinois Environmental Protection Agency
1021 North Grand Avenue East
Springfield, Illinois 62794-9276

(217) 782-5544 +

THIS FILING PRINTED ON RECYCLED PAPER



BEFORE THE ILLINOIS POLLUTION CONTROL BOARD ' biGELVED

UL 03 2006
STATE OF ILLINOIS

ILLINOIS ENVIRONMENTAL PROTECTION
AGENCY and VILLAGE OF NEW LENOX,

DES PLAINES RIVER WATERSHED ALLIANCE, )} Pollution Control Board
LIVABLE COMMUNITIES ALLIANCE, )
PRAIRIE RIVERS NETWORK, and SIEERA CLUB, )
)
Petitioners, )
)
v. ) PCB 04-88
) (NPDES Permit Appeal)
)
)
)
)

Respondents.

POST HEARING BRIEF IN SUPPORT OF AGECNY’S RESPONSE TO
PETITIONERS’ THIRD-PARTY PERMIT APPEAL

NOW COMES the Respondent, Illinois Environmental Protection Agency
(“Illinois EPA” or "Agency") by and through its attorney, Sanjay K. Sofat, Assistant
Counsel and Special Assistant Attomey General, pursuant to the Hearing Officer Order
dated June 8, 2006, hereby submits this brief in response to Des Plaines River Watershed
Alliance, Livable Communities Alliance, Prairie Rivers Network, and Sierra Club's
(hereinafter "Petitioners") third party National Pollution Discharge Elimination System

(“NPDES™) permit appeal.

I. RELEVANT FACTS
Hickory Creek is a general use water. Agency Record (hereinafter “Record”) at
354. Hickory Creek is a tributary of the Des Plaines River, which flows m Will County.

Record at 115. Hickory Creek has a flow of 2.4 cubic feet per second (“cfs”) during



critical 7Q10 flow, and is rated a “C” stream under the Agency’s Biological Stream
Characterization (“BCS”) system. Record at 5. According to the Illinois National
Survey publication Biologically Significant Illinois Streams, Hickory Creek does not
support any threatened or endangered species. /d. at 5. Hickory Creek has fish
populations that are not indicated of low dissolved oxygen concentrations. Record at
361.

In clarification of the Petitioners’ brief, the Agency’s 2002 Illinois 303(d) list did
not list all of Hickory Creck as impaired. However, the lower 10.1 miles were listed as
impaired based primarily on water quality data collected at Washington Street in Joliet at
river mile 2.5. The upper 12 miles were rated as full aquatic life use based primarily on
biclogical data collected at river mile 10.6, Marley Road. Record at 5. The potential
causes of impairment at the time of listing were nutrients, phosphorus, nitrogen,
salinity/TDS/Chlorides, TDS (chlorides), flow alterations, and suspended solids. The
potential sources associated with the impairment are municipal point sources, combined
sewer overflows, construction, land development, urban runoff/storm sewers,
hydrological/habitat medification, and flow regulation/modification. Record at 5. The
inclusion of pH as a potential cause of impairment in the 2002 Illinois 303(d) list was a
mistake. The pH value that indicated noncompliance with the minimum pH standard of
6.5 was mistakenly entered into the database as 0.87 instead of 7.87.

The Agency conducted a facility related stream survey in 1991. This facility
related stream survey is not representative of the current stream conditions as the facility
has been expanded since the 1991 survey. Record at 5. To obtain more current

information on the conditions of Hickory Creek below the plant’s discharge, the



Agency’s requested the Village to perform a macroinvertebrate survey of Hickory Creek.
The survey performed in August 2002 found poliution intolerant organisms both
upstream and downstream of the existing discharge from the plant. Record at 5. The
presence of many tolerant species combined with the presence of many intolerant species
generally suggests a balanced healthy assemblage, which is characteristic of high quality
sites.

According to Northeastern Illinois Planning Commission (1981), land use
upstream of Pilcher Park was primarily agricultural. Downstream land use was
predominately residential and commercial with numerous sewers and combined sewers
overflows (“CSOs”) in the Joliet area. The Agency’s water quality reports since 1986
have reported the upper 12 miles of Hickory Creek as fully meeting aquatic life use. The
lower 10 miles were rated as partial support. The lower portion includes the Joliet
metropolitan area. Rosyface shiner have recently (2003) been reported upstream and
downstream of the Village’s discharge. Record at 371; 699.

The record thus shows that existing conditions in Hickory Creek below the plant’s
discharge are fully supporting the aquatic life use as diverse organisms were found both
upstream and downstream of the discharge point. The record also shows that conditions
in Hickory Creek degrade as it approaches the Washington Street USGS station in Joltet.
The degradation in lower 10.1 miles is brought about by several sources such as CSOs,
urban runoff, storm sewers, land development and flow alterations.

Though Petitioners claim that phosphorus values are “high” in Hickory Creek, the
record shows that these values are typical and consistent with values found in other

effluent dominant streams across the State.



B. Information In The Record Regarding Hickory Creek and New Lenox
Discharge

Plant- On June 10, 2002, the Agency received the Village of New Lenox’s
(“Village™) application for expansion of its existing wastewater treatment plant (“ptant”
or “STP 1”). The Village’s application concerns an existing source that was built in 1973
to treat wastewater. The Village is requesting expansion of the plant at 301 North Cedar
Road based on projected growth in the community and also because the plant is
operating at 85 percent capacity. Record at 334.

The treatment plant consists of a mechanical bar screen with a manual bypass bar
screen, 3 primary clarifiers, 5 aeration tanks, 3 clarifiers, 4 sand filters, 2 traveling bridge
filters, 2 chlorine contact tanks, acrated excess flow lagoon with chlorination, two sludge
thickners, 4 aerobic digesters, sludge storage tank and effluent pumping station. The
treatment plant has been meeting the effluent limits of its NPDES permit. Record at 424-
482. The plant effluent had 2.76 milligrams per liter (“mg/L”) of total phosphorus in the
effluent in August of 2002, and the four downstream samples ali showed phosphorus
levels at values of 1.60 mg/L, 1.63 mg/L, 1.47 mg/L, and 1.52 mg/L. Record at 545.

The plant effluent showed pH ranging from 6.67 to 8.21 in the vicinity of the plant
discharge point.

The Village is proposing to expand the plant design average flow from 1.54
million gallons per day (“MGD”) to 2.516 MGD; and the design maximum flow from 4.0
MGD to 5.963 MGD in Phase 1 and to 7.93 MGD in Phase 2. Record at 424. The
facility is under construction for Phase I and Phase II improvements. Phase I

improvements (Permit No.2002-AB-2121) include improvement to the waste activate



sludge system, new digested sludge belt thickener, 4 aerobic digesters , provide cover for
extsting and new sludge storage tanks, and order control system. Phase Il improvements
(Permit No.2003-AB-4997) include addition of one aeration tank, three blowers and one
final clanfier. Phase II construction is near completion at this time. Record at 424-82.

In its NPDES permit application, the Village, based on 156 samples, provided the
CBOD; concentrations in its effluent. Record ar 433. The applicant reported actual
CBODs concentrations of 5 mg/L as daily maximum and 2 mg/L as monthly average.
Record at 404. The dissolved oxygen concentrations reported in the application for
outfall 001 are: 8.35 mg/L. as maximum daily and 7.45 mg/L as average daily. Record at
437. Based on the 76 samples reported, the daily maximum dissolved oxygen
concentration is 10.2 mg/L, whereas the daily average concentration is 7.43 mg/L.
Record at 626.

The piant effluent is of high quality with respect to the concentrations of CBOD;
and dissolved oxygen. Further, the above mentioned improvements will allow the
expanded treatment plant to provide an equally high quality effluent to the receiving
stream.

Internal Agency e-mail Discussions- To supplement the information available
on physical, chemical, and biological conditions of Hickory Creek below the plant’s
discharge point and to conduct a meaningful antidegradation analysis that complies with
the requirefnents of the Board regulations, the Agency requested the Village to conduct a
biological study. The study showed no significant impact by the Village’s discharge on
the receiving stream as measured by macroinvertebrates. Record at 368; 403-418; 512-

521. Petitioners claim that the conclusions made in the study are without explanation,



however, they fail to consider the underlying data that the Village considered in making
those conclusions.

Petitioners next cite to several emails from Agency staff discussing the Earth
Tech study, but mischaracterize the nature of discussion among the staff. These e-mails
simply show that the Village’s study was subject to extensive discussions among the
Agency staff. The internal Agency discussions focused on the information provided in
the Village’s study and general discussions about the methodology used to perform the
study.

The internal deliberations among various Agency staff were appropriate and
necessary in determining the actual scope of the Earth Tech study. The Agency staff who
reviewed the Earth Tech study are responsible for assessing the waters of the State
consistent with the requirements of Section 305 of the Clean Water Act. The Agency
staff’s initial comments on the study were based on their understanding of the Agency’s
methodology used to assess waters for the Clean Water Act purposes. Also, the
Agency’s comments were influenced by the fact that the receiving stream in question is
listed on the 2002 Iliinois 303(d) list. The Agency’s review of the study had a narrower
purpose than the one intended in assessing the waters of the State. The review was
specifically regarding whether the Village’s study is adequate in determining the existing
conditions of Hickory Creek below the plant’s discharge and what the possible impact of
the plant’s existing discharge is on the aquatic life in the Hickory Creek segment below
the discharge.

Specifically, most of the discussion cited by Petitioners was focused on various

valid methodologies that could have been used for performing MBI analysis. Record at



665 671; 674-675. Some of the tolerance values assigned to several species were not as
the Agency would have assigned in assessing the waters of the State. Record at 370. At
the Agency’s request, the consultant made these changes and recalculated the MBI
results. The difference between the two results was relatively minor. The overall
conclusion of the study was that as there was very little difference between upstream and